

**LIST OF MEDICINES that 4th year students should be able to prescribe,  
IN THE DISCIPLINE "OUTPATIENT THERAPY"**

*The list of medications was approved at a meeting of the Department of Outpatient  
Therapy and General Medical Practice (Protocol No. 10 of 08/31/2023)*

<b>Drug name</b>	<b>Latin name of the drug</b>	<b>Dosage</b>
Morphine	Morphinum	1%-1ml
Analgin	Analginum	0,5 50%-2ml
Acetaminophen (paracetamol)	Acetaminophen (paracetamolum)	0,5
Acetylsalicylic acid (aspirin)	Acidum acetylsalicylicum	0,075; 0,25 and 0,5
Ibuprofen	Ibuprofenum	0,2; 0,4 and 0,6
Nimesulide	Nimesulide	0,1
Atropine	Atropinum	0,1%-1ml
Adrenaline hydrochloride (epinephrine)	Adrenalini hydrochloridum	0,1%-1ml
Mezaton	Mesatonum	1%-1ml
Dopamine (dopamine)	Dofaminum	1%-2ml
Digoxin	Digoximum	0,00025
Novocainamide	Novocainamidum	10%-5ml
Propafenone (propanorm)	Propafenone	0,15
Ethacizin	Aethacizinum	0,05
Amiodarone	Amiodarone	0,2
Anaprilin	Anaprilinum	0,01 and 0,04
Atenolol	Atenololum	0,05 and 0,1
Metoprolol	Metoprolol	0,025; 0,05 and 0,1
Bisoprolol	Bisoprolol	0,005 and 0,01
Nebivalol	Nebivalol	0,005
Carvedilol	Carvedilol	0,00625; 0,0125 and 0,025
Sotalol	Sotalol	0,08 and 0,16
Nitroglycerin (nitrogranulong)	Nitroglycerinum	0,0005
Isosorbide dinitrate	Isosorbide dinitrate	0,02 and 0,04
Isosorbide mononitrate	Isosorbide mononitrate	0,02 and 0,04
Molsidomin	Molsidomine	0,002 and 0,004
Trimetazidine	Trimetazidine	0,02 and 0,035
Verapamil	Verapamilum	0,04, 0,08
Nifedipine	Nifedipine	0,01 and 0,02
Amlodipine	Amlodipine	0,005 and 0,01
Diltiazem	Diltiazem	0,06 and 0,09
Captopril	Captopril	0,025 and 0,05
Enalapril	Enalapril	0,0025; 0,005; 0,01 and 0,02
Lisinopril	Lisinopril	0,0025; 0,005; 0,01 and 0,02
Ramipril	Ramipril	0,0025 and 0,005

Perindopril	Perindopril	0,002 and 0,004
Losartan	Losartan	0,05 and 0,1
Clonidine (clonidine)	Clophelinum	0,000075; 0,00015
Moxonidine	Moxonidine	0,0002 and 0,0004
Hydrochlorothiazide (hypothiazide)	Hydrochlorthiazide	0,025
Indapamide	Indapamide	0,00125 and 0,0025
Furosemide	Furosemidum	0,04 1%-1; 2; 5 and 10ml
Spirolactone (veroshpiron)	Spirolactonum	0,025; 0,05 and 0,1
Atorvastatin	Atorvastatin	0,01; 0,02 and 0,04
Rosuvastatin	Rosuvastatin	0,005; 0,01; 0,02
Heparin	Heparinum	5000 U/ml-1; 2; 3 and 5ml
Warfarin	Warfarin	0,0025
Clopidogrel	Clopidogrel	0,075
Drotaverine	Drotaverine	0,04 and 0,08 2%-2ml
Ranitidine	Ranitidine	0,15 1%-5ml
Omeprazole	Omeprazole	0,02
Almagel	Almagel	170ml
Ursodeoxycholic acid	Ursodeoxycholic acid	0,25
Metoclopramide	Metoclopramidum	0,01 and
Bisacodyl	Bisacodilum	0,005
Lactulose	Lactulose	66,7%-200, 500ml
Ipratropium bromide	Ipratropium bromide	20 mcg/dose 300 доз 15ml
Fenoterol	Fenoterol	0,2mg/dose 100 and 200 доз 20ml
Pulmovent combi, Berodual (fenoterol + Ipratropium bromide)	Fenoterol/ Ipratropium bromide	0,05 mg /0,02 300 doses 15ml
Salbutamol	Salbutamolium	0,1mg/dose 120;200 doses solution 0,1%-10 and 50ml
Beclomethasone	Beclometasone	0,25mg/dose 80 and 200 доз
Fluticasone	Fluticasone	0,25mg/dose 60 and 120 доз
Eufillin (aminophylline)	Euphyllinum	0,15 2,4%-5,10ml 24%-5,10ml
Acetylcysteine	Acetylcysteinum	0,2 and 0,6
Ambroxol	Ambroxol	0,03
Cetirizine	Cetirizine	0,01
Loratadine	Loratadine	0,01
Amoclav	Amoxicillini/ Acidi clavulanici	500 mg /125 mg; 875 mg /125 mg
(amoxicillin + clavulanic acid)	Cefotaxim	0,5; 1,0 and 2,0
Cefotaxime	Ceftriaxon	0,5; 1,0 and 2,0
Ceftriaxone	Clarithromycin	0,25 and 0,5
Azithromycin	Azithromycinum	0,25 and 0,5

Ofloxacin	Ofloxacin	0,2 0,2%-100ml
Levofloxacin	Levofloxacin	0,5
Ciprofloxacin	Ciprofloxacinum	0,25 and 0,5
Oseltamivir	Oseltamivir	0,075